

PLASTIC-RUBBER LABORATORY TEST REPORT

Page No: 1/1

COMPANY NAME: ARMADA YALITIM SAN. VE TİC. LTD. ŞTİ
ADDRESS: Yenibosna Merkez Mah. Kosova Cd. Doğu Sanayi Sitesi 2. Blok No: 11/A Bahçelievler
İSTANBUL
SAMPLE NAME: Plastic, black colored test particle in dimensions of 125x13x4mm -12 pieces
SAMPLE CODE: 12.11.2013
SAMPLE REGISTRATION DATE: 11.12.2013
REPORT DATE: 17.12.13
REPORT NO: 2013 - 0957

According to your request, HORIZONTAL FLAMMABILITY Test was conducted in the above specified sample which was brought to our laboratory and the test results are indicated below.

TEST METHOD ASTM D635 -UL 94 HB
TESTING TOOL: Ceast Flammability Meter
TEST DATE: 03.12.2013
APPL. FLAME HEIGHT: 20mm
APPL. FLAME TIME: 30s
NUMBER OF CONDUCTED TESTS: 3

During the test, samples were exposed to flame for 30s and flames were observed to reach 25 and 100 mm lines on the sample. The linear horizontal flammability speed of the samples are found to be 29mm/min on average.

TEST RESULT: The tested material is suitable for being classified as HB according to UL94 and ASTM D635 standards.

*Tested samples were conditioned in a laboratory atmosphere suitable for 23±2°C and %50±5 conditions up to 48 hours.

TESTERS

Furkan KUL
KOBI Specialist
Assistant

INSPECTOR

Ayşe ŞEREN
KOBI Specialist

APPROVAL

Kadriye KUŞÇU
KOBI Specialist

ANNOTATIONS:

1. Any copies lacking the approval of "SAME AS ORIGINAL" from KOSGEB are invalid.
2. This report was arranged as 1 (one) page.
3. The results are only valid for the samples which were brought by the specified entity.



Page No. 1/1